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JFE Bars & Shapes Gorporation

SERAZE %S CERTIFICATE No. : MC4203890
&S ORDER No. : 421H3Y1AM230 INSPECTION CERTIFICATE ) -
& B & CUSTOMER DRSS T () KB BEPT
EHHARNEFELTHE
T % 4 PROJECT NAME  : fEfi TEL 086-447-4224
T 3T #  SHIPPER e e 495 DEALERSHIP:
# ¥ SPECIFICATION : JIS G 3112 SD295 i H  SHIP DATE 20244F 28 21H
= 33348 TENSILE TEST gg 1t % % 5
= i 5 “w AR A2 > N 7 )
BEES | W& & ¥ B OB |y DS R RO B CHEMICAL _COMPOSITION %
(FEES) Pos| T.S. | YR | B | EL| test | C [ si [mMa| P | s | N | cr| M | Vv Ceq
LR S N/mm2 KL | 180° X100 X 1000 X100 | X 100| X 1000|X 1000 X 100
CH N QUANTITY | MASS  fy1nv  Tado- 2 |MIN| R= [MAX |MAX |MAX |[MAX |MAX
mm ke | 295 600 16 | 1.5D 27 55| 150 50 50
%—38041 ) D16 X 7000 200 354 504 22 GOOD 19 15 51 35 20 15 26 50 3 35
5B95563 2,180
%—A0395 ) D16 X 8000 400 381 526 23 GOOD 19 16 52 38 24 9 20 43 3 34
5B95518 5, 000
WA X5k 7,180
%V IREH 7, 180
REE (RARR| W B CORERIIFEARLHE
. /";'.‘_\ =
z / ™ '—"";.f ﬁﬁ %ﬁifﬂﬂa
— \fIT o #& T
= B*I\»f:l.‘/tfﬁ:%slf |
IIJ %
N FESMITEEORERTV. THIKABLEZ L EERT S,
\?_/"l We hereby certify that the material described herein has been tested and.inspected with satisfactory result in accordance with the requirement of the above specification. MANAGER OF
QUALITY ASSURANCE SEC.—....
P ) MIZUSHIMA WORKS
K& RERT
&S SURVEYOR SRHEERLE =
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SERHEE S : _
E\)\Ej %F CERT IEICATERNG,2 NCAZUEL1D JFE Bars & Shapes Gorporation
Z%EB  ORDER No. 1 421H3Y1AM750 INSPECTION CERTIFICATE K BT
= B % CUSTOMER L .
" e A Ero B 1 T
T ¥ 4 PROJECT NAME : 7EEE TEL 086-447-4224
& XX & SHIPPER C kSRS A #:#9)5 DEALERSHIP:
# ¥ SPECIFICATION : JIS G 3112 SD295 HfrH  SHIP DATE 20245 28 26H
3|25 TENSILE TEST %ﬂég 1t 2K vy
=] 5 N PEAR A . N 7 %
REES | B & T & Z B OB | |FERS BRI LS e CHEMICAL _COMPOSITION %
(ES) vhots| 1.5 | YR | B | Bl | gest | C " si | Mn | P | S | Ni | €r | Mo | V Ceq
N/mm2 £ Low |80 X100 X 1000 %100 | x100] <1000/ 1000 X100
(%gT ﬁgi) STZE QUANTITY MASS  [yIN [ 440- 22 |MIN| R= |MAX |MAX |MAX |MAX |MAX
mm ke| 295] 600 16 | 1.5D 271 85| 150 50| 50
4-B0212 | D10 X 6000 1,200 345 | 477 2 cooD | 18| 14| 48| 35| 28| 11| 20| 28 1 32
(5B95588) 4,032
4-B0211 | D10 X 7000 1, 800 388 | 516 31 coop | 20| 14| 57| 81| 21| 12| 20| 29 3 37
(5B95589) 7,056
A X5 11,088
4-B0184 | D13 X 6000 360 369 | 500 25 coop | 19l 14| 49| 36| 21| 11| 18] 6l 4 33
(5B95660) 2149
4-B0183 | D13 X 7000 1, 440 346 | 506 25 coop | 18| 14| 48| 36| 18] 10| 22| 60 5 33
(5B95659) 10, 022
YA RE 12,171
=0 ARE 23, 259
— . L A b ,.*'-_\:'_' .-—."..'1
[ |aez BEas]E 2] T DFRRITFA LR
" B - S RSk An i
{ 24 | “47C :
o i =1 ﬂ' ﬁ I
e 2 .
WP
I BRI ReaE —
FKIR 15
LM EORERT., TSR LD L RFEERT 2.
MANAGER OF

"RE|I®B

f#BE  SURVEYOR

We hereby certify that the material described herein has been tested and inspected with satisfactory result in accordance with the requirement of the above specification.

QUALITY ASSURANCE SEC.
MIZUSHIMA WORKSmemrmmeers

K B BT
RREERAE |
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mERE BT T Ay aEE SR Efio 313650
T ¥ 4 TEHE fiole SD295 2024 % 01 A 16 A
B E JISG3112
Ak BTV E Ay afEE SXTH W t
woEs RS FEREE RN o 52588-09 g?;fg]ﬁf-%%ff |
15t S
WG Rl AT b /WY 5T FI 8 Fith
TEL(058)271-0111({%)
B ® m R 7 m B (R
G279 B |3E i P B SR C Si | Mn | P S Ni | Cr | Mo | V Ceq
a—-F@ B MU4 | B S| B % | K & | XEFES vz | g | X x | x \ X X X X X X X i =
N/mmd) | (v/mnd) (%) . | 1/100{1/100 | 1/100 {1/1000{1/1000] 1/100 | 1/100 |1/1000(1/1000 1/100
(m) (9] (Ke) Min 440 - Min | o0l gge | Max | Max | Max | Max | Max
295 600 16 : 27| 55| 150 | 50| 50
2312 | 0586 | D10 | 6.0 2,400 | 8,064 367 500 26 GOOD 16| 15| 69| 26| 28| 8| 22| 2| 3 33
|
2312 | 6722 | D10 | 6.0 3,600 12,096 391 523 27 GOOD 17| 17| 68| 29| 33| 10| 31| 27| 3 36
I
2312 | 6723 | DIO | 6.0 1,200 4,032| 391 530 27 GOOD 18| 15| 66 27| 32| 10| 35| 27! 4 38
J _
—
| ! ' - 0B [E | RELerie| 18
|
| ; BT %
| I ; \ BANT O Efat
| | | _
COREMEE. FERICHBERD S & ATMLET
| L BTV eAyaER
; I '
E | JI ! i
4% 7R] 27
& F 7,200 | 24,192 SRS

DIOYOI!b
HRAMESIRRBAOREE L2 ERBRFICET 5,
BEZERVESEERS T8WET, FROSMBIIBREOREEN - MALICJISRBICEA L TWH I S EFAEBLET,




WM A G E |

B %t (SUPPLIER) CpUGEB B S (R INSPECTION  CERTIFICATE T 550-0015
B S (CUSTOMER) CBREUTHEAY AR KRHERFETI1—12—19(VERF—E L7
RATFHEH B OATE . DEC . 20 . 2023 B&)
iF B FF 5 (CERTIFICATENo)  © C21-00179 E:PAGE 1 & : B #XS(R)
%#J%% (CRATRAST o : 253310001 — 002 (DESCRIPTION) - DEFORMED BARS B
HXER S FE S (ORDER No) - "
TEFEHEF 5 (CUSTOMER No): (SPECIFICATIO&): JIS G 3112 SD295
ﬁ %’a $ IE : b — N
(SPECIAL MENTION) : E‘PE (:IIODE)]\ - SD295
3 ® B OR (ma| iy it = & o %
T & TEES | HREF |4E HE TENSILE: TEST g;g HE CHEMICA|l COMPOSITION
CHARGE ROA ST | R A | B C Si Mn P S Cu Ni CrM<%N yo Np Ti Al %1l pgp
DIMENSIONS No PLATE No [QUAN| MASS ¥p IS EL GLIRA | YR |RAZ 2 ! )
(mm) LOT& N LA kg H/mm2 % 5, 180 X100 X100 ; X 100 X1000X1000 X100 X1000X 1000 X1000 X1000 X1000! X1000 X1000!X 1000 X100 X100
& =
COIL  No ACTUAL 1.50D
D6 3U93126 4 2058 335 484 31| 4 GOOD 15 20 56 13 14 [ BhE e |REaE| 8
D6 3U93127 2 2060 338] 487 33| 4 GO0D 15 19 55 10 15 '% e 3
[ = 3:’
D6 3U93136 8 8234 356/ 504 34| 4 GOOD 14 20 55 16 19 'ig 4T S
¥ 1 i 5
GRAND TOTAL 14 12352 FELT - BENA O 4348
D6NAI22) vl ez 2bl.2-
:agﬁﬁﬂi‘ IRAZHBERNT 2R LUET
7Y EeAy ok
Signed by: 5 i e . N S [
g FREOBF L. BEORER, B EORKE RIS LTWAIEA TR LET, o |.|.| ﬂ ﬁ m
WE HEREBY CERTIFY THAT THE STEEL DESCRIBED HEREIN HAS ELad I:I:I H B ErT IiE
I NAKAYAMA STEEL WORKS, LTD. Funamachi Works
SURVEYOR TO BEEN SATISFACTORILY TESTED AND INSPECTED IN ACCORDANCE A——_ BT EMI— TR 15665
WITH THE REQUIREMENTS OF THE ABOVE SPECIFICATION. 1-66, Funamachi 1-chome, Taisho~ku,Osaka-shi,Osaka,551-8551, Japan

¢ NOTES »
YR:M4R K, Yield Ratio RA:#ZV Reduction of Area -
GL: BESPERE Gauge Length:-+-1=50mm, 2=200mm, 3=4D, 4=8D, 5=5.65/ A , 6=2", 7=70mm , 8=80mm
HBW: Y /L8 X Brinell hardness HRB/HRC : @7 /LIEE Rockwell hardness CH:i/ v/l —H#i R % Charpy Impact Test
ZN,C:TES§0 T W ik Zn Coating----#i 0 = AR, (%) — 2813/ CB:i#h T #® Coating Bend Test
RA(Z):PEZ J7 W 871k Specification for through thickness characteristics UT: B 7 e S Ultrasonic Test
Ceq(W): B2 ¥ 25 k(%) =C+Mn/6+5i/24+Ni/40+Cr/5+Mo/4+V/14 Ceq2:B# M (%) =C+Mn/6 CeqH: B #24 #k(%) =C+Si/24+Mn/6
PCM: BB N 4 B BR (%)=C+5i/30+Mn/20+Cu/20+Ni/60+Cr/20+Mo / 15+V/10+5B

_ : N Argpuchiz B 0 5 2
Signed by: / 7 “— HIDEAKI HARAGUCH
AEEREWR S HBE EER

GROUP MANAGER OF QUALITY ADMINISTRATION SEC.
PRODUCTION & TECHNICAL CONTROL DEPT.




B T G B E )
STEREES - 724010183 204 &£ 01/ 18 B R
BW7HEAY S AEE £HTIH By XSt ooy
T675-0155 EFEBIND EPEERTFE
B AARRERE RS H—g7e
RS :QA0507012 RHEEREE - _
M #:J1SG3632  mHma @‘
o3 N ALn s
EASE NE (BE - LPH) _ .
5 ] MW E % 150 X100 % 100 %1000 X 1000 % 10000 B/ A
SWM-P JIS G 3532| 812035 9 15 51 21 20
REES HE(mm ) RR(C) | HE(ke) sEERH SEBEAH Hi5E B B
22312710093 6. 00 3 2,100 20245 1 A 12 B| 2024 % 1 5 15 6| 2024 % 18 198
HEBNE
SRR
: <t e 3IEHE | 3 B Btk | 0.2% Wit h | RERE| &
MeRs | #ava| W@ u | wgE [ ARE (e [ Y [ 6] | M [opms| & v | wmen) @
) 5.90 540 30
rEmE | ~ ~ ~ ~ ~
6.10
5.94 | 27.70 9 17,093 617 66 GOOD GOOD
REE (RAEE| 8 %
EERE S =
60119 | |l “—
ZOEMIT. | BEAICHERNZ & U %3 —




& &' B B & i
STEAEES . T24010179 4% U A BB R
BPHEA Y 1 EE $HTIS B Bt $o0v 78
T675-0155 EEE !
B RAERENEARELE
ZaB5 :QA0507012 REEERES
H ®:JISG3632 amnma ()
o BTV AN
MH W-e- (M ﬂ:%ﬁiﬂ) ' 2D (%?
3 wm & X100 ity 1 Fi %1000 < 1000 x 10000 S
SWM-P JIS G 3532| 723051 10 15 49 | 21 | 21
BEEE @E(m) EM(C)| HEB(kg) BEEAH HEEAH | HErERH
22312710092 5.00 3 2.100 2024% 1 B 11 B 2024% 1 8 128 2% 18 198
HBAE
2R |
£ BtE| B @ SEEFE | SIEME | zIER: | O ® U # Yy | BIRE | 0.2%MWitA| gy (F | EEKE # E
HERIER | EAS il O | e | %9 (&) | (NJ | N i
4.90 540 30 '
AR ~ ~ = ~ -
5.10 | |
4.94 | 19.16 9 11,696 610 68 GOOD GOOD
1
| | & SEE [ B S |
| | EERE 15 e |
| ‘ 50119 2| A V...
| i - o 2
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- 1 7
SIBREES : 124010178 2024 % B B %7
M7HEA Y 1EE $hTH B% KA Yooy 6 :
T675-0155 FEEE N BT
B HEEZERFFIFTH - :
25 :QA0507012 SHEEEEE
M H:JISG3532 g @)
EARHE HNE BB - EERS) | {EPHLS (%)
*i ﬁ fﬁ g XT%O x1SO(’) | x%g x1000 | XISOOO x180000 Bx/lN
SWM-P JIS G 3532] 782001 9 15 | 48 | 21 | 30
HEES BE(mm ) ®=H(C)| BHE(kg) SEEAR { RBERHE HEERAE
22312710091 4. 00 1 700 | 2024% 1 B 16 a\ 2020 &£ 1 8 17 8| 2024% 18 198
RBRE
HEEE
HERIEH | =R | B @ R| RBK | SREE | 3kAS ® U #® Y R | 0.2% Wi b 1F | REWRE| RF OB
{ mm ) { mm ) = (N) N mi (%) (%) (N) N ~mn
3.92 540 30
gq:';é\'ﬁ@ ~ ~ ' ~ I| o | ~ |
4.08 | | J ]
3.96 | 12.31 9 9,773 794 61 | GOOD GOOD
| | AT R
| ERES s =
iz < ( -”‘,I
40119 - | B\
|
:bﬁﬁmiﬁitméﬁw:a&ﬁmbii
': ! . “)ﬁ't)‘ Y RHE i:LE% :
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